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Table 1 Influence of microstructures on
pitting resistance and toughness
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Table 2 Influence of Pitting Index on the

pitting resistance
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Table 3 Corrosion test results of a UOE pipe
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Test Solution |[Condition Result $
Inter- Boiling * 5 ;;150
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Chloride 90g/1NaC Boiling BM No cracking §1oo~

- 8CC + 1 bar 500 hrs WM No cracking %

002 -
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Table 4 Results of corrosion tests of a girth joint

Test Result Specimen
(IGC) irth
Boiling 0.182 glrth weld
65%HNO3 (g/m2/h) {seam weld
(C1” scce)

Boiling 90g/1
NaCl + lbarCO2

No cracking

(Pitting)
30°C, 6% FeCl,

24hrs

0.067
(g/m2/h)
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